
Inventys Research Company Private Limited/CR/UAN No.MPCB-CONSENT-0000121034 (07-05-2022
06:35:22 pm) /QMS.PO6_F02/00 Page 1 of 17

MAHARASHTRA POLLUTION CONTROL BOARD
Tel: 24010706/24010437
Fax: 24023516
Website: http://mpcb.gov.in
Email: cac-cell@mpcb.gov.in

Kalpataru Point, 2nd and
4th floor, Opp. Cine Planet
Cinema, Near Sion Circle,
Sion (E), Mumbai-400022

RED/L.S.I (R22)
No:- Format1.0/CC/UAN
No.0000121034/CR/2205000385

Date: 07/05/2022

To,
M/s. Inventys Research Company Private Limited,
K-38, MIDC Butibori, Vill.- Kirmiti,
Tal. Hingana, Dist. Nagpur Your Service is Our Duty

Sub: Grant of Renewal of Consent to Operate with change in product mix
under Red/LSI category.

Ref: 1. Consent to Operate granted by Board vide No.: Format1.0/CAC/UAN No.
[...]
The overall total production quantity shall not exceed 11400 MT/A. )



Inventys Research Company Private Limited/CR/UAN No.MPCB-CONSENT-0000121034 (07-05-2022
06:35:22 pm) /QMS.PO6_F02/00 Page 4 of 17

 
4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:

Sr
No Description Permitted (in

CMD) Standards to Disposal Path

1. Trade effluent 154.8 As per Schedule-I CETP
2. Domestic effluent 47.5 As per Schedule-I 50% recycle &

remaining for
gardening.

5. Conditions under Air (P& CP) Act, 1981 for air emissions:
Sr
No.

Stack
No.

Description of stack /
source

Number
of Stack

Standards to be
achieved

1 S-1 Boiler-I (4 TPH) 1 As per Schedule -II
2 S-2 Boiler-II (10 TPH) 1 As per Schedule -II
3 S-3 Boiler-III (0.5 TPH) 1 As per Schedule -II

4 S-4 Thermic Fluid Heater (4.0 L
kcal/Hr) 1 As per Schedule -II

5 S-5 Hot Oil Unit-I 1 As per Schedule -II
6 S-6 Hot Oil Unit-II 1 As per Schedule -II

7 S-7 Cyanation System Process
vent 1 As per Schedule -II

8 S-8 D.G. Set (250 KVA) 1 As per Schedule -II
9 S-9 D.G. Set (125 KVA) 1 As per Schedule -II

6. Non-Hazardous Wastes:
Sr No Type of Waste Quantity UoM Treatment Disposal

1 Biomass / Fly Ash 8 MT/Day Sale Sale to Brick
Manufacturer

7. Conditions  under  Hazardous & Other  Wastes  (M & T  M)  Rules  2016 for
treatment and disposal of hazardous waste:

Sr
No Category No./ Type Quantity UoM Treatment Disposal

1 5.1 Used or spent oil 40 Ltr/M Recycle* Sale to authorised
party / CHWTSDF

2 20.2 Spent solvents 17.5 MT/A Recycle* Sale to authorised
party / CHWTSDF

3 28.1 Process Residue and
wastes 250.664 MT/A Incineration CHWTSDF

4 28.1 Ammonium Sulphate 414.2 MT/A Recycle* Sale to authorised
party / CHWTSDF

5 28.2 Spent catalyst 4.22 MT/A Recycle* Sale to authorised
party / CHWTSDF

6

33.1 Empty barrels
/containers /liners
contaminated with
hazardous chemicals
/wastes

7200 Nos./Y Recycle* Sale to authorised
party / CHWTSDF



Inventys Research Company Private Limited/CR/UAN No.MPCB-CONSENT-0000121034 (07-05-2022
06:35:22 pm) /QMS.PO6_F02/00 Page 5 of 17

Sr
No Category No./ Type Quantity UoM Treatment Disposal

7 35.3 Bio-Sludge 3.0 MT/A Landfill after
treatment CHWTSDF

8 35.3 Chemical sludge from
waste water treatment 12 MT/A Landfill after

treatment CHWTSDF

9 36.2 Filter & Filter Material 0.3 MT/A Landfill/
Incineration CHWTSDF

10 36.2 Spent Carbon 81 MT/A Incineration CHWTSDF

11 37.3 MEE Salts 316.4 MT/A Landfill after
treatment CHWTSDF

12 28.1 Sodium Chloride
(NaCl) 58.7 MT/M Recycle* Sale to authorised

party / CHWTSDF

13 28.1 Sodium bicarbonate
(NaHCO3) 9.0 MT/M Recycle* Sale to authorised

party / CHWTSDF

14 28.1 Sodium sulfate
(Na2SO4) 59.6 MT/M Recycle* Sale to authorised

party / CHWTSDF

15 28.1 Potassium
bicarbonate (KHCO3) 0.4 MT/M Recycle* Sale to authorised

party / CHWTSDF

16 28.1 Sodium bisulfite
(NaHSO3) 17.2 MT/M Recycle* Sale to authorised

party / CHWTSDF

17 28.1 Sulphur 0.9 MT/M Recycle* Sale to authorised
party / CHWTSDF

18
28.1 Mixed Pottasium
Chloride (KCl) & Pottasium
Bromide (KBr) Salt

0.3 MT/M Recycle* Sale to authorised
party / CHWTSDF

19 28.1 Spent Solvent
Methanol 4.3 MT/M Recycle* Sale to authorised

party / CHWTSDF

20 28.1 Sodium sulfite
(Na2SO3) 3.9 MT/M Recycle* Sale to authorised

party / CHWTSDF

21 28.1 Sodium Bromide
(NaBr) 44.4 MT/M Recycle* Sale to authorised

party / CHWTSDF

22 28.1 Spent Solvent Ethanol 0.2 MT/M Recycle* Sale to authorised
party / CHWTSDF

23 28.1 Spent Solvent
Toluene 0.5 Ltr/M Recycle* Sale to authorised

party / CHWTSDF

24 28.1 Hydrogen Bromide
(HBr) 3.2 MT/M Recycle* Sale to authorised

party / CHWTSDF

25
28.1 Mixed Sodium
Bromide (NaBr) & Sodium
bisulfate (NaHSO4) Salt

15.4 MT/M Recycle* Sale to authorised
party / CHWTSDF

26 28.1 Dimethylazanium
chloride 2.4 MT/M Recycle Sale to authorised

party / CHWTSDF

27
28.1 Spent Phosphoric acid
(H3PO4) & Hydrochloric
Acid (HCl)

5.7 MT/M Recycle* Sale to authorised
party / CHWTSDF



Inventys Research Company Private Limited/CR/UAN No.MPCB-CONSENT-0000121034 (07-05-2022
06:35:22 pm) /QMS.PO6_F02/00 Page 6 of 17

Sr
No Category No./ Type Quantity UoM Treatment Disposal

28 28.1 Sodium acetate
(C2H3NaO2) 4.8 MT/M Recycle* Sale to authorised

party / CHWTSDF

29 28.1 Pottasium Chloride
(KCl) 9.4 Ltr/M Recycle* Sale to authorised

party / CHWTSDF

30 28.1 Sodium fluoride
(NaF) 0.1 MT/M Recycle* Sale to authorised

party / CHWTSDF

31 28.1 Sodium iodide (NaI) 6.1 MT Recycle* Sale to authorised
party / CHWTSDF

32 28.1 Spent (H2SO4) 45.7 MT Recycle* Sale to authorised
party / CHWTSDF

33 28.1 Potassium
bisulfate(KHSO4) 1.0 MT/M Recycle* Sale to authorised

party / CHWTSDF

34 28.1 Spent Phosphoric
Acid (contains NaCl) 0.7 MT/M Recycle* Sale to authorised

party / CHWTSDF

35 28.1 Dimethyl sulfoxide
(DMSO) 0.3 MT/M Recycle* Sale to authorised

party / CHWTSDF

36 28.1 Pottasium Iodide (KI) 0.6 MT/M Recycle* Sale to authorised
party / CHWTSDF

37 28.1 Acetic acid 2.8 MT/M Recycle* Sale to authorised
party / CHWTSDF

38 28.1 Pottasium Bromide
(KBr) 0.2 MT/M Recycle* Sale to authorised

party / CHWTSDF

39 28.1 Succinimide 2.0 Ltr/M Recycle* Sale to authorised
party / CHWTSDF

40 28.1 Potassium
Fluoroborate (KBF4) 5.6 MT/Day Recycle* Sale to authorised

party / CHWTSDF

  
*  Industry  shall  ensure disposal  of  Hazardous Waste to  the Actual  user
having permissions under Rule 9 of Hazardous and other Waste (M & TM)
Rules, 2016. The total By-products at Sr. No. (12) to (40) will not exceed
2105 MT/A.

8. Conditions under E-Waste Management:
Sr No Type of Waste Quantity UoM Disposal Path

1 Electronic Waste 2.00 MT/A Sale to Authorized Dismantler
9. The Board reserves the right to review, amend, suspend, revoke this consent and the

same shall be binding on the industry.
10. This consent should not be construed as exemption from obtaining necessary NOC/

permission from any other Government authorities.
11. The industry shall obtain necessary permission from the Directorate of Industrial Safety

and Health (DISH).
12. The applicant shall  not carry out any excess production or produce new products

without  Consent  of  the  Board  and  without  Environmental  Clearance  wherever  it
applicable.

 



Inventys Research Company Private Limited/CR/UAN No.MPCB-CONSENT-0000121034 (07-05-2022
06:35:22 pm) /QMS.PO6_F02/00 Page 7 of 17

13. The applicant shall comply with the conditions of the Environmental Clearance granted
vide letter No. SEAC-2013/CR-395/TC-2 dtd. 09/03/2016. Industry shall ensure display/
upload of Six- Monthly Compliance monitoring report on their official website.

14. The industry shall ensure connectivity of continuous online monitoring system to the
Board server & data to be transmitted directly from Data Logger to the Board server.

15. Industry shall adopt cleaner fuel instead of Furnace Oil.
16. The  applicant  shall  properly  collect,  transport  &  regularly  dispose-off  the  Hazardous

Waste  to  CHWTSDF,  in  compliance of  the  Hazardous  and other  Waste  (M & TH)
Rule-2016 an keep proper manifest thereof.

17. The industry shall dispose the by-products as Hazardous waste and shall comply the
provisions of Hazardous & Other Wastes (M & TM) Rules,2016.

18. This consent is issued pursuant to the Minutes of the 4th Technical Committee meeting
under change in product-mix held on 19.02.2022 & 22.02.2022. This Consent is issued
based on self-assessment of Pollution Load submitted by you in Board’s prescribed
format  and  Certificate  of  “No  Increase  in  pollution  load”  issued  by  Goldfinch
Engineering Systems Pvt. Ltd., vide letter dtd. 18.08.2021. If any violation and / or
submission of misleading information are noticed, then the consent issued under MoEF
& CC Product Mix Circular dtd. 14.12.2006 will stand automatically cancelled and you
have  to  follow  the  procedure  of  EIA  Notification,  2006  and  Amendments  thereof  for
obtaining Environmental Clearance.

19. This consent is issued pursuant to the decision of the 4th technical committee meeting
held on 19.02.2022 & 22.02.2022 and pursuant to the decision of the 21st Consent
Committee Meeting held on 19.03.2022.

20. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent. (Operate/Renewal)

Received Consent fee of -
Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type

1 260620.00 TXN2109000199 02/09/2021 Online Payment
(*  The  fees  paid  towards  this  consent  and  paid  towards  the  duplicate
application for renewal of consent No. MPCB-CONSENT-0000119091 of Rs.
13,53,100/-  online paid vide transaction No.  UTIBR52021080500362877 is
completely utilized with this application and there is no any balance fees
with the Board)

 Copy to:

 
1. Regional Officer, MPCB, Nagpur and Sub-Regional Officer, MPCB, Nagpur II
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai



Inventys Research Company Private Limited/CR/UAN No.MPCB-CONSENT-0000121034 (07-05-2022
06:35:22 pm) /QMS.PO6_F02/00 Page 8 of 17

 
SCHEDULE-I

Terms & conditions for compliance of Water Pollution Control:
1. A] As per your application, you have segregated trade effluent into weak stream &

strong stream and provided Effluent Treatment Plant (ETP) comprising of:
i) Strong COD/TDS stream of 97.3 CMD - Treatment system comprising of
Primary (Collection tank,  Neutralization tank,  Equalization tank,  Flash mixer,
Primary  Clarifier/Primary  Settling  Tank)  .,  Stripper,  Multi  effect  evaporator  (3
stage) followed by ATFD. The MEE condensate is treated in weak stream ETP.
ii) Weak COD/TDS stream of 57.5 CMD - Treatment system comprising of
Primary (Collection tank,  Neutralization tank,  Equalization tank,  Flash mixer,
Primary  Clarifier/Primary  Settling  Tank),  Secondary  (Activated  sludge  process),
Tertiary (Pressure sand filter, Activated carbon filter) .

B] The Applicant shall  operate the effluent treatment plant (ETP) to treat the trade
effluent  so  as  to  achieve  the  following  standards  prescribed  by  the  Board  or
under EP Act, 1986 and Rules made there under from time to time, whichever is
stringent:

 

  

Sr.No Parameters Limiting concentration not to exceed in
mg/l, except for pH

(1) pH 6.0 -8.5
(2) BOD (3 days 27°C) 100 mg/l
(3) COD 250 mg/l
(4) TSS 100 mg/l
(5) Oil & Grease 10 mg/l
(6) Ammonical Nitrogen 50 mg/l
(7) Phenolic Compounds 1 mg/l
(8) Total Dissolved Solids 2100 mg/l
(9) Mercury 0.01 mg/l
(10) Arsenic 0.2 mg/l
(11) Chromium (Hexavalent) 0.1 mg/l
(12) Lead 0.1 mg/l
(13) Cyanide 0.1 mg/l
(14) Sulphide 2 mg/l
(15) Phophate 5 mg/l
(16) Chloride 600 mg/l
(17) Sulphate 1000 mg/l

C] The  treated  effluent  shall  be  recycled/reused  to  the  maximum  extent  for
secondary purposes and remaining shall be discharged into CETP. In no case,
effluent shall find its way for gardening / outside factory premises.

D] The Industry shall  ensure connectivity online monitoring system to the MPCB
server including separate energy meter for pollution control system.

 



Inventys Research Company Private Limited/CR/UAN No.MPCB-CONSENT-0000121034 (07-05-2022
06:35:22 pm) /QMS.PO6_F02/00 Page 9 of 17

E] Industry shall  comply with direction issued to CETP on 22.01.2021, regarding
installation  of  two-way  SCADA,  Auto-sampler,  Non-Return  Valve  (NRV)  with
positive discharge to CETP chamber.

2. A] As per your application, you have provided Sewage Treatment Plant of designed
capacity 50 CMD for the treatment of 47.5 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

 
Sr.No Parameters Standards (mg/l)

1 Suspended Solids Not to exceed 100
2 BOD 3 days 27oC Not to exceed 30

C] The treated sewage shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardening within premise
after  confirming  above  standards.  In  no  case,  sewage  shall  find  its  way  for
gardening  /  outside  factory  premises.

3. The Board reserves  its  rights  to  review plans,  specifications  or  other  data  relating to
plant setup for the treatment of waterworks for the purification there of & the system
for  the  disposal  of  sewage  or  trade  effluent  or  in  connection  with  the  grant  of  any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Sr. No. Purpose for water consumed Water consumption quantity
(CMD)

1. Industrial Cooling, spraying in mine pits
or boiler feed 320.00

2. Domestic purpose 50.00

3. Processing whereby water gets polluted
& pollutants are easily biodegradable 116.60

4.
Processing whereby water gets polluted
& pollutants are not easily
biodegradable and are toxic

0.00

5. Gardening 10.0

6. The  Applicant  shall  provide  Specific  Water  Pollution  control  system  as  per  the
conditions  of  EP  Act,  1986  and  rule  made  there  under  from  time  to  time/
Environmental Clearance/ CREP guidelines.

 



Inventys Research Company Private Limited/CR/UAN No.MPCB-CONSENT-0000121034 (07-05-2022
06:35:22 pm) /QMS.PO6_F02/00 Page 10 of 17

SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1. As  per  your  application,  you have provided the  Air  pollution  control  (APC)  system and erected
following stack (s) to observe the following fuel pattern:

Stack
No. Source

APC System
provided/pro

posed

Stack
Height(in

mtr)
Type of Fuel

Sulphur
Content(in

%)
Pollutant Standard

S-1 Boiler Multi Cyclone 27.00

Coal 585 Kg/Hr

Biomass 585
Kg/Hr

0.5

0.06

TPM 100
Mg/Nm3

SO2 140
Kg/Day

TPM 100
Mg/Nm3

SO2 16.48
Kg/Day

S-2 Boiler Multi Cyclone 32.00 Biomass 1400
Kg/Hr 0.06

TPM 100
Mg/Nm3

SO2 40.32
Kg/Day

S-3 Boiler Multi Cyclone 15.00 Biomass 70
Kg/Hr 0.06

TPM 100
Mg/Nm3

SO2 2.016
Kg/Day

S-4
Thermic

Fluid
Heater

Multi Cyclone 17.00 LSHS 480
Ltr/Hr 1

TPM 100
Mg/Nm3

SO2 13.824
Kg/Day

S-5 Hot Oil
Unit-I Stack 17.00 Coal 125 Kg/Hr 0.5

TPM 100
Mg/Nm3

SO2 30
Kg/Day

S-6 Hot Oil
Unit-II Stack 32.00 LSHS 90 Kg/Hr 1

TPM 100
Mg/Nm3

SO2 43.2
Kg/Day

S-7

Process
Reactor
Vent (

Common
Stack to

16 Nos of
Scrubbers)

Scrubber 10.00 - -

Acid Mist 35
Mg/Nm3

HCL 30
Mg/Nm3

NH3 30
Mg/Nm3

SO2
(process) 50 PPM

NOx 50 PPM
HBr 5 Mg/Nm3

 



Inventys Research Company Private Limited/CR/UAN No.MPCB-CONSENT-0000121034 (07-05-2022
06:35:22 pm) /QMS.PO6_F02/00 Page 11 of 17

Stack
No. Source

APC System
provided/pro

posed

Stack
Height(in

mtr)

Type
of

Fuel

Sulphur
Content(in

%)
Pollutant Standard

S-8
D.G.
Set

(250
KVA)

Acoustic
Enclosure

Stack
3.50

HSD
100

Ltr/Hr
1 SO2 16

Kg/Day

S-9
D.G.
Set

(125
KVA)

Acoustic
Enclosure

Stack
7.60

HSD
25 --
NA--

1 SO2 4 Kg/Day

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions of
EP Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP
guidelines.

3. The  Applicant  shall  obtain  necessary  prior  permission  for  providing  additional  control
equipment  with  necessary  specifications  and  operation  thereof  or  alteration  or
replacement/alteration well  before its life come to an end or erection of new pollution
control equipment.

4. The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (including the change of any control
equipment, other in whole or in part is necessary).